2020 Arctic Cat STAMPEDE 4PASS (GAS) 10006726 Rear Suspension-2

Change Assembly
Diagrams Shown are for U.S. Models

Rear Suspension-2

Prices shown are USD

Ref#
 Part
Price
Qty
 
1
SHOCK 225 SR,50.8MM BODY,REAR
3
STABILIZER BAR,REAR
6
WASH,FLAT,M12,13.5X32X3
11
STABILIZER BAR LINK (DRIVER SIDE)
12
STABILIZER BAR LINK (PASSENGER SIDE)
15
BUSHING,SWAY BAR
16
BRKT,SWAY BAR BUSHING,BLACK
18
BOLT,HXFL,M10-1.5X25
19
NUT,FLHD,PLSLK,M10 X 1.5,PC8
21
HHCS,M12 X 1.75 X 70MM
22
NUT, PLS, LK, M12-1.75
27
HHCS,M12X1.75X80MM
28
NUT, PLS, LK, M12-1.75
 
Get the OEM Parts AppFREE
The power to find and order OEM parts at your fingertips: simple, fast, and convenient!
OEM Parts App IOS OEM Parts App Google Play
OEM Parts App
mastercard visa amex discover usps fedex